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ST IR BE AL, o 7ERE S L 07 B B INAT B85 [ 5 B TR AR E 7 [ 5
1.2 JEJJRIG N B FRAR 7 R R4 12.7 mm/min;
1.3 BT INEAT EAE AR, B S AE Ly X 6% B . 18 IR #AT (U, 5
1.4 EHREG 2, EERIGUE 1.1~12 7
1.5 B ANERAT EUEEAT(1.5%Uy) » IR B (E, e mar 2 s i
FEIRLE AT 1500 kg, iCRULIHEAE, 4RI 8h, 24h, 48h /5, dFM
BHUEE, HEEMEEM1.5%U), 2h G, EREREEHE.
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2. MALER
FEfh 1 Uy=5228 kg, L,=950 mm;
FESR 2: YR 1.5%U,=45 kg, & 352 REEAT 1500 kg.
Lioa I igE| HEREER (mm) | AMEEE (mm) | FIUHE
8 h nE B 9.68
24 h fiEE R (E <2%L,=19 10.13
FUB R Etii
48 h R E 10.43
RAGRIEA <0.7%L,= 6.65 235
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X R
PR S 3, 4
PG AR RIS
LRk GB/T 4995 2014, GB/T 4996 -2014
| Es 25°C, 57%RH
1. KSR

1.1 RERE S, 3 TR 7 | B T-IA18E )9 570 mm (OS84T b, 7ERE S L7 E gk
AL, Y877 1] 5 BT AR AR AN 8 77 10 s

1.2 R BeL E EAR )R FES&E B8 12.7 mm/min;

1.3 BB INEAT EHE RBUR, DS HATEU, |

1.4 EHkEah 4, EERRAEF 1.1~1.2;

1.5 BRI EHERAT(1.5%U,) » IR PR, 4kaEignEk s EwiEk

(50%U,), CFULIHEEEME, 30 min 5, ICRINBIEE, HEREHEERM

(1.5%U,), 30min 5, ICFRERFEEE.
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2. MPLR

FEdh 3: U,=10004 kg;
FEf 40 HEAT 1.5%U,=150 kg, 50%U,=5002 kg.

LR UEgE| PEAEESK (mm) | KB (mm) | SETGHIE
InEHE A <20 12.98
P& S iy
BRARTEE <7 1.34
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PR
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Kb AR PR
R E GB/T 4995 2014, GB/T 4996 -2014
K EREE 25°C, 57%RH
1. KRR

L1 KEdn S TR I LB T IR OML R OO 8, ZETHAR R b5 B InARAT . X
FLIRBEAL, - WA 1 I BT DUARARGNE 77 1115

1.2 JEJ3RIEHLH b AR I R FE38 B4 12.7 mm/min;

1.3 EWIE ISR R SRR B G EUM Ly X6% T . DRI R AT (E U, ;

1.4 EHeFES 6, BEERIIE 1.1~1.2 B

1.5 M0 IR AT ZEHE AT (1.5%U, ), 1CTE I BRREAR 4k 5008 N30 25 i 42
(50%U,), 1R UL HR IS, 48 h 5, i SEANARHE A, 15 E MR (1.5%U,),
2hJE, ICRERPEM.
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2. RISER
FEdh 5: U,=10036 kg; L;=305 mm
P 6: HERAT 1.5%U,=151 kg, #1T 50%U,=5018 kgo
W E PEREEESR (mm) | B I%EE (mm) | BT E
DR <2%L=6.1 4.56
VMRS &
L BABEE <0.7%L,=2.135 2.09
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R
s 7
R GAR e K
Rk GB/T 49952014, GB/T 4996-2014
R ST 25°C, 50%RH
1. RERE
1.1 FERE S 7 TRARAR X 2% b BESR A7 50 mm AAFRICHIAMIE S A FI B, W& AB
R IR KRN yi:

1.2 ¥ FEA o M4k AB 7 1a R E ) FSE T B& R X4 |
1.3 $REFE Y48 1 B AT AL S 5 el & T BEES A 500 mmy;
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No.ZSA20201109-0007

TEST REPORT

ple Name: OLAY dry freezing mask & varnish

Applicant Company: NOX BELLCOW COSMETICS CO.,.LTD

Test Type: Commission

China Packaging Research & Test Center (Zhongshan)

No. 9, Xingye Road, Torch Development Zone,
he han City, G d Province
TEL: 86. 760. 89920669 FAX:86. 22. 66231624
http://www. packagetest. net
Email:cprtclab-zs@packagetest. net




er without “the special inspection and test seal” or the ;

the test Organization.

Copy of the report is void without re-stamp of “the special inspection and
test seal” or the seal of the test Organization. Without written approval, this
report can not be reproduced except in full.

3. This report is void without the signatures of the approver, auditor and editor.

4. Any erase and rewrite to the report will make the report void.

5. The consigner is responsible for the authenticity and representative of the
delivered samples and any related information.The test organization do not
undertake any relevant responsibilities.

6. Generally, delivered sample tests are only responsible for the incoming
samples.

7. Objection for the report should be raised to the test organization within 15

(Fifteen) days from the date receiving the report.

China Packaging Research & Test Center (Zhongshan)
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China Packaging Research & Test Center(Zhongshan) CcPRTC
No.: ZSA20201109-0007
Sample Name | OLAY dry freezing mask & varnish
Test Type | Commission
Applicant NOX BELLCOW COSMETICS CO.,.LTD
Address No.50 Dongfu North Road, Nantou Town, Zhongshan City,Guangdong Province,P.R. China
Applicant
JangHi i
Rep. angHua Li
Manufacturer | NOX BELLCOW COSMETICS CO.,LTD
Model/Type | 135 mmX55 mmX 185 mm (Multiple pack)
Gross Weight | 0.495 kg —‘ Net Weight | /
S
zmple ,(S) SR oo O o
Quantity Di i |
Date of |
I oty Aug. 6,2020 ‘ Date of Test | Aug. 10,2020
s 1 Single-wall corrugated box sealed by adhesive tape, without printed on surface, the
mple
Deszri::ﬁon appearance of packaged-products was normal.
et ISTA 6-AMAZON.COM-SIOC-2018 and customer requirement,
Standard
| Atmospheric Preconditioning test. Random Vibration test-withg
Test Item(s)
over-the-road: 0.53g) . Drop test(Face 3,edge 2-3, corner 2-3- i
. g
1. OLAY dry freezing mask for sample 1. sample 2 and Sample 3 a
t t bags;
i ransparent bag

2. OLAY dry freezing mask for sample 4, sample 5 and Sample 6 are no-covered with
transparent bags.

by:

Baited 2k 3& JR e ’i‘)"ff; Aogegred -ﬁ@ﬁhz%

Date of issue: 2020/8/12
Page 1 of 7
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China Packaging Research & Test Center(ZhongShan) cPRTC

TEST REPORT

No.: ZSA20201109-0007
Check Sample before Tests

1. Direction and Appearance of sample

Face 1 Face 6
Face 4 Face 2
Face § Face 3

Single-wall corrugated box sealed by adhesive tape, without printed on surface, the appearance

of packaged-products was normal.

2. Laboratory Ambient Temperature and Relative Humidity
Begin: 28 °C, 80 % RH; End: 28 °C, 76% RH;

Test Result
No. Test item Test result
1 Atm(?%ph?m The appearance of packaged-products was normal.
Preconditioning test
2 Drop test The appearance of packaged-products was normal.
B Ra\;?;r:u:/?;:‘f:a?ﬂ The appearance of packaged-products was normal.
Check afier tests The appearance of‘ products was normal.
Internal packing were normal.

Page 2 of 7




China Packaging Research & Test Center(ZhongShan) CPRTC

TEST REPORT

No.: ZSA20201109-0007

Test Procedure

1. Atmospheric Preconditioning test

Sample No.: 1. 2. 3. 4, 5. 6
Test Standard: ISTA 6-AMAZON.COM-SIOC-2018

Place the sample in laboratory environment, 28 ‘C,80 %RH, for 12 h.

2. Random Vibration test Without Top Load

Sample No.: 1. 2. 3, 4. 5. 6
Test Standard: ISTA 6-AMAZON.COM-SIOC-2018 and customer
requirement

Random vibration without top-load:

face 3 on table surface, vibration duration 60 min, face 4 on table
surface, vibration duration 30 min, face 6 on table surface,
vibration duration 30 min,

PSD selection refers to Table 1 Over-the-Road Trailer Spectrum .

Table 1 Over-the-Road Trailer Spectrum
[ PSD [ . PSD
Frequency | Tevell Frequency Tevel
(Hz) (@Mz) (Hz) (@Mz)
1 0.0007 28 0.001
3 0.02 36 0.001
5 0.02 42 0.003
7 0.001 75 0.003
12 0.001 200 0.000004
15 | 0.004
24 0004 | O™ 0B
3. Drop test

Sample No.: 1. 2, 3. 4, 5. 6
Test Standard: Customer requirement

Drop Height: 1200 mm;
Drop Sequence: Face 3,edge 2-3, corner 2-3-5;
1 drop for each position, 3 times in total.

Page 3 of 7
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China Packaging Research & Test Center(ZhongShan) cPRTC

TEST REPORT

No.: ZSA20201109-0007

Check after Tests

The appearance of products and internal packing were normal.

Page 4 of 7
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China Packaging Research & Test Center(ZhongShan) CPRTC

TEST REPORT

No.: ZSA20201109-0007

The appearance of products and internal packing were normal.

Page 5 of 7
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China Packaging Research & Test Center(ZhongShan) cPRTC

TEST REPORT

No.: ZSA20201109-0007

The appearance of products and internal packing were normal.

Page 6 of 7
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Page 7 of 7

ok JR Date of
|  Manufactory Model Calibration/ | Verification |
_ Verification Cycle
[ [CrinaPackaging
Y -004 | drop tester | Research Institute | DL-150A 2019.11.7 1 year
il Co. LTD
5 Suzhou Sushi
oo | Vibrati -5400-
¥2-007 Sly:e!‘r’ln [ —— 65300 2019.11.25 il sy
Group Co. , Ltd.
(End)
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FRER | OLAY ST EM Chest) af
RBAH | ZEHB
FHEEM | EURCR R R EIRAR
FIERAMhE | RE R TR AR 50 S
FHEAR | R
PR | UGS A TR AR
PHERE | 135 mmx55 mmx185 mm CGREE%)
AEAFRRE | 0495kg REWFRE |/
PREE 6 1F &R 230 mmx95 mmx170 mm
FHEABY 2020486 H RRAR 202048 A 10 H
BRAE | MRS, BREEHA, REEER, HAIILIER .
[
RIKE | ISTA 6-AMAZON.COM-SIOC-2018 Ju% f %ok
BIBETUERLE. BEVUIRENAR (R HER, #R3h G
RETE | porvne (o 12m, 30, 233, 235 )
LAESL 1. KRS 2 FIFEAR 3 ) OLAY WA THRE A B,
BE | o s B 5 FIFER 6 1 OLAY W FIRCKASENISS.
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RARTR AR
1 By HRSIRER

1

4T

5T

ETUAR AR, YRR B4, RMTCER, BSNS54 .
2 FEEWREE
RIEFFEA 28 C, 80 %RH: IRER4L5H: 28 C, 76 %RH.

RRLER
Jiidca R E LR
1 R ¥ EE FAG HE IS ARSI TE 5
2 BEALR B - A7 T 2K A WA TS
3 BRI BRI B TR
i YR A R RN TS .
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PERHRS: 1.2, 3. 4. 5.6
4R HE: ISTA 6-AMAZON.COM-SIOC-2018

TESEI =RIBE LT 28°C, 80%RH, iE 12h.

2. BEHLARERI- A H A ERAT

2R

HRHS: 1. 2. 3. 4.5, 6
Kl k% : ISTA 6-AMAZON.COM-SIOC-2018 &% % J*

TR ER AT B HLIR S R . 3T A R, HR3HEF1E60 min,
ATHI[A R, $R3HE 130 min, 6[f [ F, #RaHHFE]30 min,
IR 1A B 4 IS A AT BE A LIR B R 56«

KPAHE: 252k
PRVEEE: 1200 mm;

BIW T W

1 ABIE IR
; ik : DAk

WFE (Hz) R (&/Hz) $i% (Hz) (&Hz)

1 0.0007 28 0.001

3 0.02 36 0.001

S 0.02 42 0.003

7 0.001 75 0.003

12 0.001 200 0.000004

15 0.004

24 0.004 Grms 053¢

3. BRI

FERSS: 1. 2, 3. 4. 5. 6

PRI 31 2-3 38, 2-3-5 f1;
FASALEE 1 IR, FERTE 3 W
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No.ZSA20201109-0015

TEST REPORT

Sample Name: E-commerce rice pack

Applicant Company: Propack Huizhou Limited

Test Type: Commission

China Packaging Research & Test Center (Zhongshan)

No. 9, Xingye Road, Torch Development Zone,
Zhongshan City, Guangdong Province
TEL: 86. 760. 89920669 FAX:86. 22. 66231624
http://www. packagetest. net
Email:cprtclab-zs@packagetest. net



the seal of the test Organization. Without written approval, this

t can not be reproduced except in full.

4. Any erase and rewrite to the report will make the report void.

5. The consigner is responsible for the authenticity and representative of the
delivered samples and any related information. The test organization do not

| undertake any relevant responsibilities.

6. Generally, delivered sample tests are only responsible for the incoming
samples.

7. Objection for the report should be raised to the test organization within 15

(Fifteen) days from the date receiving the report.

China Packaging Research & Test Center (Zhongshan)




China Packaging Research & Test Center(Zhongshan) CPRTC

TEST REPORT

No.: ZSA20201109-0015

Sample Name | Ecommerce rice packaging

Test Type Commission

Applicant | Propack Huizhou Limited

Address | Maguodu, Rd Zhongkai, Huizhou City, G PR China
Applicant
2 ;e':“" Zhu Miaoging

Manufacturer ‘ Propack Huizhou Limited

|
!
\

Model/Type | FSA200705PD Two bundled package

Gross Weight | 10.15 kg Net Weight | /

s: s | T
gEbIK S, Sample | 40 mmx300 mmx235 mm
Quantity imensi -

Date of
R0 | Aug 142020 Date of Test | Aug.15.2020
Sample Plastic rice bag without printed, two bundled package.

Description | The appearance of packaged-product was normal.

Test ISTA 3A-2018 {Packaged-Products for Parcel Delivery System Shipment 70 kg (150 Ib)
Standard | or Less) and customer requirement. —

hgn g

Test Ttem(s) | Atmospheric Preconditioning test; Random Vibration test- ind ut Tofekl

Note /

e 2k 3T A Cheok ";Tr)’l(:/ App:;:red _fﬁqﬁ,@

by:

Date of issue: 2020/8/19
Page 1 of 4




China Packaging Research & Test Center(Zh han) CPRTC

TEST REPORT

No.: ZSA20201109-0015
Check Sample before Tests

1. Direction and Appearance of sample

Face 1 Face 6

Paged Face 2

Face 5

Plastic rice bag without printed, two bundled package.
The appearance of packaged-product was normal

2. Laboratory Ambient Temperature and Relative Humidity
Begin: 28°C, 80 % RH; End: 28°C, 83% RH.

Test Result
No. Test item Test result
1 Atmospheric - |

The appearance of packaged-product was normal.

Preconditioning test |
2 Random Vibration test-With i R R T )
a e sed- o .

and Without Top Load PP packaged-p norma

Check after tests The appearance of packaged-products was normal.

Page 2 of 4



| China Packaging Research & Test Center(Zhongshan) CPRTC

TEST REPORT

No.: ZSA20201109-0015
Test Procedure

1. Atmospheric Preconditioning test

Sample No.: 1
Test Standard: ISTA 3A-2018 and customer requirement

Place the sample in laboratory environment, 28 C.80 %RH. for 12 h.

2. Random Vibration test-With and Without Top Load

Sample No.: 1
Test Standard: ISTA 3A-2018 and customer requirement

Random vibration with top-load, top-load and PSD selection refer
10 Table 1 Vibration Parameter and Table 2 Over-the-road Trailer
Spectrum.

Random vibration without top-load. face 3 on table surface,
vibration duration 30 min, PSD selection refers to Table 3 Pick-up
and Delivery Vehicle Spectrum.

Table I Vibration Parameter
Top-Load | AR s | maseen
e load . =
Formulas TL load (kg) (min) | platform
(ke)
(2.7-H)xLxWx100 18.94 20 60 Face 3
(2.7-W)xLxHx100 | 18.5 | 20 30 Face 4
(2.7-L)><W><Hxloﬂ | 1343 14 30 Face 6
L:length of sample(0.480 m) W:width of sample(0.300 m)
H:height of sample(0.235 m)

Table 2 Over-the-Road Trailer Spectrum w8 Pmk.u;p:‘:[:i:lwew Vel
PSD PSD
Licaueney Level, Lisuuency Level Frequenc LD Frequency S
(Hz) (@M. (Hz) o2 (H2) Level, Level,
CiHo) (g /Hz) v ) |92 | e
1 0.0007 28 0.001 i T T (foom
z g'gi ig ggg; 3 0035 50| 0.0001
- 0 = 0, 4 0.035 70 0.002
- : 7 0.0003 100 0.002
i) 0.001 200 | 0.000004 = 000 T 5 00005
.0003 .
15 0.004
24 DT | e ;i g'ggi Grms | 046¢

Page 3 of 4



China Packaging Research & Test Center(Zhongshan) CPRTC

TEST REPORT

No.: ZSA20201109-0015

Check after Tests

The appearance of packaged-products was normal

Equipment
5 ‘ Dateof | Calibration/
No. | Equipment Manufactory Model | Calibration/ | Verification
Verification Cyde |
Suzhou Sushi
. o
¥2-007 Vstb'j""“ L (3000 20191125 1 year
YSM | Group Co. , Lid.

(End)

Page 4 of 4
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No.ZSA20201109-0015
FRAR | BEIOkEZE
WG | ZEA%
ZIRHBM | HEAEEEIRAR
ZIEEAHE | S RA T E D
ZHEAR l Kibik
HeFE BT AATR ! ENEHELAIRAR
S \ FSA200705PD FA{-Ag % o
AHEAFR | 1015 kg WELFRE
PR |1 RRRT 480 mnPSOOnn”
EFEEM | 2020468 H 14 B REEH | 2020 xAxJTI» ”——

FERHEE | BRIIOKE, RELER, BRI, BRSNS .

WIMKIE | ISTA 3A-2018 (AL 150 16(70 ke) LR ELE RS ELAF) St ER,

RN, I A"
R E R TUCERLE . BRSNS AN TR o H
| B

I /
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RO RTRE A
1 #5777 T B AR

17 6

2 [
4TH
3 [
5
BRIOKSS, REEEND, PAMGELE, FHIILE S
2 FRHGR A
RYETTIR 28 'C, 80 %RH; B4R 28 C, 83 %RH.
LR
5 KT E AR ‘
1 RN BE T TR X5 AT S - '
2 | BEHUIRS IR - 5 A TR AR TR H o
R 5 R R ST o
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© No. ZSA20201109-0015

Lickilpuy 3

1. EBEREAR

FEfgis: 1

TSR [STA3A-2018 K% 1 ER

TESES SRR R R 28 'C, 80 %RH, jiE 12h.

2. BENREAR - S A TR
PSR S«
A e < ISTA 3A-2018 B % FER

TR | o oy | DS
* 0w | G | min |
(2.7-H)LxWx100 | 1894 | 20 | 60 | 3 Ih’lm
(2.7-W)xLxHx100 | 18.5 20 30 A]NI
(2.7-L)><WXH><7] 001343 | 14 30 6 Ifil

LR (0.480 m); W A0S 3% (0,300 m);
H: 2 fFmpE (0.235m).

e e
%gi?:fm l%ﬁﬂm%%% X3 FFRILEmE

we || e | GE | DEWEE| A% | AEBEE
(Hz) (g;/]_’i‘z ) (Hz) (élez) (H2) (/Hz) (Hz) (&/Hz)
1 00007 | 28 | 0.001 d 0.001 29 0.0001
3 0.035 50 0.0001

3 | 002 | 36 | 0001
5 002 | 4 | 0003 & 0.035 70 0.002
7 | 0001 | 75 | 0.003 Z 0.0003 100 0.002
12| 0001 | 200 |0.000004 ;g %%)0013 200 0.00005
5 giggj Gms | 053g 24 0,001 Grms 046 ¢
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'Bta-- TEST REPORT FORM
Procedure used: [X 6FEDEX-A

VERSION DATE: 2016

>

Laboratory: China Packaging Research & Test Center(Zhongshan)ISTA Member ID: 11174

Address: No.9,Xingye Road,Torch Development Zone
City: Zhongshan State/Prov: Guangdong

Zip/Postal Code: 528437 Country: China

Technician Performing Test: Chen Zhengiang
Email: chenzhenqgiang@packagetest.net

Lab reference number for test (if applicable): ZSA20201109-0020

> PRODUCT MANUFACTURER / SHIPPER

Test Requested By: Wu Beicai

Company: Guangzhou Wanbao Group Refrigerator Co., Ltd.

Address: No. 1228 & 1282, Cheng Ao Avenue East, Conghua

City: Guangzhou State/Prov.: Guangdong

Zip/Postal Code: 510935 Country: China

Phone: 13610367202

Email: wubeicai017@foxmai.com
ISTA Member? [] Yes [X] No

ISTA Member ID (if applicable): |

Manufacturer’s License Number (if applicable): |

> TEST DETAILS ALL FIELDS IN THIS SECTION MUST BE COMPLETED

Date Tested: 2020.08.25

Number of samples tested: 1

Number of replicate tests performed: /
Gross Weight: 15 kg

External Container Size (LxWxH): 32.87 in x 11.93 in x 30.04 in

Product Damage Tolerance (PDT): Appearance no damage.
Package Degradation Allowance (PDA): /

PDT/PDA Determined By/Date: Wu Beicai/2020.08.25
Method used to determine Pass/Fail: Visual inspection

Person determining Pass/Fail result: Chen Zhengiang

> PRODUCT AND PACKAGE DESCRIPTIONS ALL FIELDS IN THIS SECTION MUST BE COMPLETED It is strongly recommended
that photographs, detailed drawings, and/or complete specifications of product and exterior and interior packaging accompany this report.
insufficient information supplied by the product manufacturer, please indicate the reason in the TEST RESULTS section, at the end of this report form.

Specific PRODUCT TESTED: Include, as applicable, product

name, brand, model number, serial number and similar information that

will help to identify the specific product tested.

Sample name :Door packaged-product;Model:DW148AP02

PRODUCT Description: Describe product in detail. Include type of

product, accessories and other identifying information, including
specifics on bottles, containers and liquid or solid contents. /

Did the lab OPEN the packaged-product before testing to
determine product condition? [ ] YES [X] NO

If YES to above, list PRODUCT Condition before testing:
List any damage or irregularities seen prior to testing. /

Was the PACKAGING used during testing:
X ORIGINAL as arrived in the lab for testing
[] NEW re-packaged with new materials before testing

PACKAGE Condition before testing: List any damage or
irregularities seen prior to testing. Appearance no damage.

PACKAGE Description: Describe entire shipping unit. Description
must be detailed and specific and should include type, style and material of
packaging; corrugated board composition; cushion details including
performance; film gauge and composition; application or package forming
details; mold numbers; any pallet or skid; unitization method for unit loads;

methods of closure, etc.
Single-wall corrugated-box, sealed by adhesive tape and

three packing tapes,without printed surface, the appearance

of the packaged-product was normal.

For review and acknowledgement of testing, submit test report and all appropriate additional documents/photos/data to:
ISTA « 1400 Abbot Road, Suite 160 * East Lansing, Ml 48823-1900 USA

ista@ista.org * www.ista.org ¢ Ph: +1 517 333 3437
FORM 6FXA updated MAY 2009

If there is



@ 'B‘b TEST METHOD S PROCEDURE 6FEDEX-A

> SHIPMENT []u.s.

> PRODUCT TYPE [ ] ELECTRONIC

> PACKAGE TYPE X REGULAR

X] INTERNATIONAL:

[ ] POWERED [ ] MEDICAL ] OTHER

[] FLAT [ ] ELONGATED

> FREE FALL DROP US AND INT’L: ALL PRODUCT TYPES, ALL PACKAGE TYPES

Use the spaces below to record drop heights and orientations of each drop:
Drop Height of Shock Orientation of
Number (mm / inches) packaged-product
(ex: Face 6; Corner 2-3-5, Edge 3-5)

1 30in CORNER Corner 2-3-5
2 30in EDGE Edge 3-5

3 30in EDGE Edge 2-5

4 30in EDGE Edge 2-3

5 30in FACE Face 5

6 30in FACE Face 6

7 30in FACE Face 1

8 30in FACE Face 3

9 30in FACE Face 2

10 30in FACE Face 4

> CONCENTRATED IMPACT US AND INT’L: ALL PRODUCT TYPES, FLAT

Hazard box dimensions (L x W x H): /

Drop height onto packaged-product: /

Hazard Box weight: /

Face Hazard Box dropped onto: /

> BRIDGE IMPACT US AND INT'L: ALL PRODUCT TYPES, ELONGATED

Hazard box dimensions (L x W x H): /

Drop height onto packaged-product: /

Hazard Box weight: /

Face Hazard Box dropped onto: /

> COMPRESSION US AND INT'L: ALL PRODUCT TYPES, ALL PACKAGE TYPES

Compression formula used: 0.007*(108-H)*L*W*F

Stop force: 1498 Ib

F-Factor Used: 7.0

Yield Detection Percentage: 15% Stop Deflection: 1 in

Which result occurred first: [X] Stop Force [] Yield Detection Percentage [] Stop Deflection

Total test time: /

> ROTARY MOTION VIBRATION US: OTHER PRODUCT TYPES, ALL PACKAGE TYPES

First Part: Minutes: / @ Frequency (CPM/Hz): / = Number of Impacts: /

Face resting on platform during First Part (orientation): /

[] Rotation of 90°

[] Rotatio

n of 180°

No rotation []

Second Part (if applicable): Minutes: / @ Frequency (CPM/Hz): | = Number of Impacts: /
Face resting on platform during Second Part (orientation): /

For review and acknowledgement of testing, submit test report and all appropriate additional documents/photos/data to:
ISTA « 1400 Abbot Road, Suite 160 * East Lansing, Ml 48823-1900 USA
ista@ista.org * www.ista.org *+ Ph: +1 517 333 3437

FORM 6FXA updated MAY 2009



@ ish TEST METHOD S PROCEDURE 6FEDEX-A

>
US: ELECTRONIC, POWERED, MEDICAL PRODUCT TYPES, ALL PACKAGE TYPES; INT’L: ALL PRODUCT TYPES, ALL PACKAGE TYPES

PROFILE ONE: Truck Vibration

** Attach or insert profile used with this test report.

Overall Grms: 0.52g Test Time: 30min Face on platform: Face 3
PROFILE TWO: Air Vibration

** Attach or insert profile used with to this test report.

Overall Grms: 1.06g Test Time: 30min Face on platform: Face 3
PROFILE ONE: Repeat Truck Vibration

** Attach or insert profile used with this test report.

Overall Grms: 0.52g Test Time: 30min Face on platform: Face 3
Truck Vibration
Frequency (Hz) PSD Level, g“/Hz Air Vibration
1 0.00005 Frequency (Hz) PSD Level, g°/Hz
4 0.01 2 0.0002
16 0.01 12 0.01
40 0.001 100 0.01
80 0.001 300 0.00001
200 0.00001 Overall Grms: 1.06g
Overall Grms: 0.52g

> FREE FALL DROP INTL: ALL PRODUCT TYPES, ALL PACKAGE TYPES

Use the spaces below to record drop heights and orientations of each drop:
Drop Height of Shock Orientation of
Number (mm / inches) packaged-product
(ex: Face 6; Corner 2-3-5, Edge 3-5)

1 30in CORNER Corner 2-3-5
2 30in EDGE Edge 3-5

3 30in EDGE Edge 2-5

4 30in EDGE Edge 2-3

5 30in FACE Face 5

6 30in FACE Face 6

7 30in FACE Face 1

8 30in FACE Face 3

9 30in FACE Face 2

10 30in FACE Face 4

> TEST RESULTS
PRODUCT Condition after testing (if inspected): The appearance of product was normal.
PACKAGE Condition after testing: /

X Pass [] Fail

Comments or recommendations:
/
For review and acknowledgement of testing, submit test report and all appropriate additional documents/photos/data to:
ISTA + 1400 Abbot Road, Suite 160 * East Lansing, Ml 48823-1900 USA

ista@ista.org * www.ista.org *+ Ph: +1 517 333 3437
FORM 6FXA updated MAY 2009



Pictures:

Identification of Faces

Face 1
Face 6

Face 4

Face 2

Face 5 Face 3

Test Pictures

Vibration test Free-fall drop test

For review and acknowledgement of testing, submit test report and all appropriate additional documents/photos/data to:
ISTA + 1400 Abbot Road, Suite 160 * East Lansing, Ml 48823-1900 USA

ista@ista.org * www.ista.org * Ph: +1 517 333 3437
FORM 6FXA updated MAY 2009



Post Test Pictures:
AgRE

The package was slightly damaged .

The appearance of the product was normal.

For review and acknowledgement of testing, submit test report and all appropriate additional documents/photos/data to:
ISTA « 1400 Abbot Road, Suite 160 « East Lansing, Ml 48823-1900 USA

ista@ista.org * www.ista.org * Ph: +1 517 333 3437
FORM 6FXA updated MAY 2009
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No.ZSA20201109-0025

TEST REPORT

Sample Name: SCARA KRC Robot + Controller

Applicant Company: KUKA Robotics Guangdong Co., Ltd.

Test Type: Commission

China Packaging Research & Test Center(Zhongshan)

No.9,Xingye Road,Torch Development Zone,
Zhongshan City,Guangdong Province
TEL: 86.760.89920669 FAX:86.22.66231624
http://www.packagetest.net
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.This report is void either without “the special inspection and test seal” or

the seal of the test Organization.

Copy of the report is void without re-stamp of “the special inspection and
test seal” or the seal of the test Organization. Without written approval,
this report can not be reproduced except in full.

This report is void without the signatures of the approver, auditor and

editor.

. Any erase and rewrite to the report will make the report void.

- The consigner is responsible for the authenticity and representative of the

delivered samples and any related information. The test organization do not

undertake any relevant responsibilities.

. Generally, delivered sample tests are only responsible for the incoming

samples.
Objection for the report should be raised to the test organization within 15

(Fifteen) days from the date receiving the report.

China Packaging Research & Test Center (Zhongshan)




China Pacl

Research & Test Center(Zh: han) CPRIC

TEST REPORT

No.: ZSA20201109-0025

Sample Name

SCARA KRC Robot+Controller

Test Type | Commission
Applicant | KUKA Robotics Guangdong Co., Ltd,
Address | No.3 Liao Xin Road, Beijiao Town, Shunde District, Foshan City, Guangdong Province
Applicant
p]‘;epv Huang Changhai
Manufacturer |/
Model/Type |/
Gross Weight | 76 kg Net Weight | /
Sample (:
i A Sample | )8 mmx1025 mm=847 mm
Quantity imensi
Date of
P Sep. 3,2020 Date of Test | Sep. 7,2020
Sample Double corrugated carton, bottom with four-way fork tray, packing with two straps, without
Description | printed on surface, The appearance of the sample was normal .
GB/T 4857.2-2005 Packaging Transport Packaging Basic Tests -- Part 2: Temperature and
Humidity Adjustment Treatment
Test ISTA 3E-2017 Similar Packaged-Products in Unitized Loads for Truckload Shipment
Standard GB-T 4857.5-1992 Packaging Transport Packaging Standard Test Melhod for Drop Test
GB/T 4857.22-1998 Packaging Transport Packaging Basic Tests,
Unit Cargo Stability and customer requirement. / 2
Temp and Humidity Adjustment Treatment Test. doﬂﬂ%mmge Drop
Test Item(s)
Test (Q &l ,'
3 5 ﬁ—ﬁ’r TG 3
1. Temperature and humidity adjustment treatment test: Al V4
test condition was specified by customer;
Note

2. Random Vibration test : test duration was specified by customer;
3. Drop test : test orientation and test location were specified by customer.

by:

Bdited Mk 4E J3| chock "?1)’1(’:/ Approved _f’:[f«@g@
by by:

Date of issue: 2020/9/10
Page 1 of 6
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China Packaging Research & Test Center(Zhongshan) CPRTC

TEST REPORT

Check Sample before Tests

No.: ZSA20201109-0025

1. Direction and Appearance of sample

Face 1 Face'6

Face 4

Face 2

geces Face 3

Double corrugated carton, bottom with four-way fork tray,
packing with 2 straps, without printed on surface, The appearance of the sample was normal.

2. Laboratory Ambient Temperature and Relative Humidity: 29 °C, 75 % RH

Test Result
No. Test item Test result
Temperature and Humidity
e S
1 P e Tiestment The appearance of packaged-products was normal.
2 Random Vibration Test The appearance of packaged-products was normal.
3 Drop Test The appearance of packaged-products was normal.
Check after Tests The appearanc.e of proc{ucts was normal;
Internal packing location was normal.

Page 2 of 6
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China Packaging Research & Test Center(Zh han) CPRTC

TEST REPORT

No.: ZSA20201109-0025
Test Procedure

1. Temperature and Humidity Adjustment Treatment Test

Sample No.: 1
Test Standard: GB/T 4857.2-2005 and customer requirement

Test condition as showed in Table 1:
Table 1 test condition:

Status Tem./°C | RH/% | Time/h

Climbing 55 20 1
High Tem. low RH 55 20 4
Climbing / 90 1
High Tem. high RH / 90 4
Climbing -25 / 2
Low Tem. -25 4 4
Climbing 22 / 1
Room Tem. 22) / 4

2. Random Vibration test

Sample No.: 1
Test Standard: ISTA 3E-2017 and customer requirement

Place the sample on the vibration table so that face-3 rests on the
center of the platform.

Conduct the vibration test for 4 h according to the condition
showed below:

Frequency PSD Frequency PSD

(Hz) (g*/Hz) (Hz) (gMz)
1 0.00072 25 0.0036
3 0.018 30 0.00072
4 0.018 40 0.0036
6 0.00072 80 0.0036
12 0.00072 100 0.00036
16 0.0036 200 0.000018

Grms 0.54¢

Page 3 of 6
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_China Pack

Research & Test Center(Zh

frev)

CPRTC

TEST REPORT

No.: ZSA20201109-0025

3. Drop test

Sample No.: 1

face 3;

Drop height: 200 mm;
Each orientation dropped once, 5 times in total.

100 mm (face3);

Test Standard: GB/T 4857.22-1998. GB/T 4857.5-1992 and
customer requirement

Lift sequence: edge 3-2. edge 3-4. edge 3-5. edge 3-6+

Test data
Axis (g)
Ttem Lift
X Y z

Edge 3-2 20.70 20‘454‘ 61.30

Edge 3-4 9.36 7.46 19.90

Drop Test Edge 3-5” 15.62 7.77 28.09
Edge 3-6 9.49 4.52 19.48

Face 3 | 9.47 8.71 2175

Page 4 of 6
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han) CPRTC

China Packaging Research & Test Center(Zhong:
TEST REPORT

No.: ZSA20201109-0025

Drop test profile

Face 3 Sensor location

Note: CHI-X-axis (width direction of sample) , red;
CH2-Y-axis (length direction of sample) , green ;
CH3-Z-axis (height direction of sample) , yellow ;
Test unit: g.

Page 5 of 6



China Packaging Research & Test Center(Zh

B

)

CPRTLC

No.: ZSA20201109-0025

TEST REPORT

Check Sample after the Test

The appearance of products was normal;
Internal packing location was normal.

Equipment
_— Date of Calibration/
No. | “AWPME)  Manufactory Model | Calibration/ | Verification
nt . -
Verification Cycle
Climate Dongguan Yuante
GTWER-
Y2-002 | Chamber | Instrument Equipment 2019.11.9 1 year
A2-60-1P
1 Co., Ltd
Electric China Packaging
Y2-003 | Drop H Research Institute Co., /! 2019.11.7 1 year
ook Ltd
Suzhou Sushi
Ly, 5400-
|| T G | e NOITTN 1 year
System 60
Co. , Ltd.
(End)

Page 6 of 6
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No.ZSA20201109-0025
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# 5 4 B: SCARA KRC HUE +5 1R
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B RH FEED
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T HRAH T RIEFFR X XLBE 9 5
TEL: 86. 760. 89920669 FAX:86. 22. 66231624
http://www. packagetest. net
Email : cprtclab-zs@packagetest. net
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o AR 0 P U SR cPRTC

B W O#® &
No.ZSA20201109-0025
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A

No. ZSA20201109-0025
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o AR AT B A D L ST =

CPRTC

B W % &

No. ZSA20201109-0025

2 lpug ]

FEims: 1

1. SRR A EAKY

AOARYE: GB/T 4857.2-2005 % F 23K

R RN 1 Fs:
1 AR

RE IREIC | AXRE% | EflE/M
e 55 20 1
IR 55 20 4
e J 90 1
AT l 90 4
JEgE 25 / 2
Ly -25 / 4
ek 22 / 1
fiitih 22 / 4
2. BEHLARZIRR
FEams: 1

KUK : ISTA3E-2017 K%/ 25k
Hrt R EER G RO E, 3 SRS .

3 RERBEAT 4 h RS

Dt PSD Uik PSD

Hp) | (@Mz) | (Hz) (g/Hz)
1 0.00072 25 0.0036
3 0.018 30 0.00072
4 0.018 40 0.0036
6 0.00072 80 0.0036
12 0.00072 100 0.00036
16 0.0036 200 0.000018

Grms 0.54 ¢
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mm; 100mm (3 [ED;
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